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Usual care remdesivir: 200mg loading, 100mg qd for 5-10 days; dexamethasone 6 mg IV or PO daily for 10 days 

apremilast 30mg PO bid for 14 days

cenicriviroc Loading: 300mg PO qAM ,150mg qPM; 150mg PO bid for 14-28 days

icatibant 30mg SC tid for 6 days

dornase 2.5mg INH bid if intubated; 5mg INH bid otherwise

Loading: 4mg/kg IV daily; 2mg/kg IV qd 5 days

celecoxib/famotidine C:400mg bid for 7 days; F: 80mg PO qid for 7 days; 40mg PO for 7 days

narsoplimab 4 mg/kg IV twice weekly, up to 4 weeks

aviptadil 100µg INH tid, up to 14 days

cyproheptadine 8mg PO tid, up to 10 days
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